Ve G

Tam I A
¥ _/wWN/A=. H B B F A=
Wl W/ AP TESTING o T
Sl CNASLOT48 33063
L O O
NO.1120080051
A R N1 R ) y3 .
Wy Yoo 4 . INHEN i l=a ety
ML P oY | - PSS | = ]

A Ax

Consignor:

Rocharooaahla Tithinm—ian Rattarey RT—OANNIED 9 £
vulldl goauvic L um 1wl batlbocly DI UvuLus O, U
3500mAh 12. 6Wh

I MBS RE VR4 A R A7)

TWS Technology (Guangzhou) Limited

: 3 Ltd.




b A T AR AT PR3]

I,I‘\‘_ ‘wm.l i ,-!1-
VL
Shanghai Research Institute of Chemical Industry NO. 1120080051
Taatina MNA 1] Tact Dannvt
IUDLIIIH WU, LI 1oL I\U'JUI L < S
/9
: 5 A 7e A Tk BT-000262 3. 6V 3500mAh 12. 6Wh
132 o2 A 2R — l. e
A ue 18 Chinese
Name of Sample %3 Rechargeable Lithium—ion Battery BT-000262 3.6V 35600mAh 12. 6%h
|—'._—_1:__|‘
Englisn
12 v 2% O B ]
FruwZn 5 1120080051
Camnla n
OO IPJIC FNU.
E3™ Vi I UH S fERUR 6 TT PR
P e TWS Technology (Guangzhou) E,lmlted
UU[I:}IHIIUI
e - I H A 2% 37 a3 PR A )
AManiifantiirar TWS Tachnal ooy (I’:H-Ahnﬂl‘lr)ll} LLimited
wiailiuiattiui i o G e0HNeLOZY \vuallgliOu) Ll Lot

1SS I S T a7/ Dbt e L

UNITED NATIONS

A ALy sanac s Vel bt 1o A

{L;/Pw’/’ \éUTiUfl 7/19\;{1) Loo7R TJ\u
“Recommendations on the TR ANSPORT OF DANGEROUS GOODS” Model

o0

Tact mathad I(Uguldtmnsuutm special provisions 188
1 Col HHIGUuiIuu
WA (ET-1EB Tty MBEFEA) (20th) FFEkME 18843K .
‘k!l'?%i‘/{i T T e n sy @ TRAMCDADT A0 DANCEROUS GOODS LAY P P |
74 AN UNITED NATIONS Recommendations on the TRANSPORT OF DANGEROUS GUODS ™ Model
T > ‘ ¢ 1 provisions 188
Criterion Regulations (20th) special pro
Hsu st K I TR ACES (A40mm X 350mm X 300mm) , P HE504 4 Hi it .
(5N lJ 7 cLAA AR VAV A Souiii 2 yH2 i
Appearance Rectangle corrugated cattion (440mm X 350mn>< 300mm) CunL mzuj 50 lithium batteries.
> X O LA > 2
FouiE B B 9020-08-04 HrmAeie B 2020-08-04 ~ 2020-08-04
Accepted Date Test Date
1. 2mk AR 96
#&Jﬂﬂ;ﬁ A 1. 2m Drop Lesl
Toct Hame
1oL Iwilivo
A e PSR k0. ZAE AN
AINRAN AL B8 7 & Nt b [A)
The tested package is capable of v tanding J{\EN\J] \ﬂjr% f'es/'l/z;;,\\

o/ gt

Conclusion

,\/,

XA
134 H ]&Jﬂ’é/ ,;,////7@;)‘2 OR%/

BE

Comment

PLEE: L gﬁ.)rﬁ-ﬁlﬁ #3448, Inner package® Gfmg {@/E’[M sponge.

P E (k). 5.8 HH b T

i ik

Consignor
Address

/ B S

Post Code

g
Approver:
LS

Title:

—_

W TFEN (Vice chief engineer)

%

VA

Checker:

(22 Be

Compllel




FiE ’ft.ll‘m%/ﬂ‘]ﬁlz&éa a

;I:[q.tl'—

*ﬁ\

7

ol

Ny

Shanghai Research Institute of Chemical Industry

Testing Co., Ltd.

Test Report

2/8
A5 | Name of Test | Standard requn’ementor The SR gl W B
No N Elatise Numbierof Standard Test Result Conclusion [Remark
ELAEM R . bR
B, TGt g e i 1T
7y, T B .
The Dﬁ(nagt is not
T | cracked. No (hnnge to
4 batterv contained, No
g shifting of the contents
gl to battery contact, No
releasing of contents.
1A ((%T)LF"\%EM;‘@M
AU BT AT
A) (20th) Ry A 188 % R, iR | Ak /
# i, 3 Hh BRI | Passed
UNITED NATIONS L-ulj j'l:i]j qi:f"-li"?ﬁﬂ"fma
1. 22k “Recommendations on the Tha I!ﬂCl\dé,P e
EJ{(%L?J\:.KL TRANSPORT OF DANGEROUS K cracked. No damage to
1 1.2m GOODS™ Model T |baltery contained, No
I?nm\]n'f1nn<:(9ﬂfh\ i | alapd e s i e
Drop Test - ’ly!lj SHLLLLIE Ol LIC L.UllLl‘illLb
special provisions 188 1 | to battery contact, No
releasing of contents.
(A R AL, KD
i, S0 S L Y
!Jl 76 A iR .
The package is not
ﬁ cracked. No damage to
batterv contained, No
ff1 | shifting of the contents
to battery contact, No
releasing of contents.
) R A1
Test Environment PG 23°C PRI L : /Y
Condition Ambient temperature:23°C, Ambient humidity:/%
STE ,
Test ltem
2 LA AL "
b B gt & AR i 45
Subcontracted Test NS e / Bt B /
Condition Subcontracted Hame L ~0 °
Laboratory Huhk / W1E /
Address Tel

[ 4
VL 71y

4 :

: \i
Al

Wt
' / ‘1
it

sl




3/3

sk 1 £k



